Francais:
Attention: Apres la séquence de photos d’'assemblage.

* Photo A: Retirer les plastiques d'origine (Plastiques Gauche).

* Photo B: Retirer les vis de source et douille d'origine (B1).

Photo C: Retirer les vis de source et douille d'origine (C1).

Photo D: Retirer les vis de source (D1).

Photo E: Appliquer Crash Bar Gauche et appliquer avec vis d’origine.

* Photo F: Appliquer les items N°2 (Vis) et N°5 (Rondelle), et appliquer douille
d'origine retiré dans C1.

Répétez le processus vers la droite.

» Photo G: Appliquer les items N°3 (Vis), N°4 (Rondelle) and N°6 (Ecrou

Freine) en position G1. Appliquer I'item N°1 (Vis) en position G2. LERasspRa

* Photo H: Serrer toutes les vis et appliquer plastiques d’origine.

ALUMINUM TRAIL ENGINE GUARD
Ref.: 2CP1250026

CROSSPRO

Managoment
Systemn
|SVU“,'MK;‘0|5 PR O TECTIODnN Pa3aRTS
ERTIFIED | et
| 1 1087728

WWW.Crosspro.pt




Porca Freada / Nut Nylock M8 - DIN 985

Anilha / Washer M10 - DIN 125

Anilha / Washer MS - DIN 125

Paraf. Cabeca Cilindrica Sext. Int. / Socket Head Cap Screw |M10x1,25x65 - DIN 912

Paraf. Cabeca Cilindrica Sext. Int. / Socket Head Cap Screw |M6x16 - DIN 912

NIN RPN

6

5

4

3 Paraf. Sext. Ext c. FA / Hex Screw With Washer False M8x45 - DIN 6921
2

1
M

10

N

:{COMPONENTE (COMPONENT): DESCRICAO (DESCRIPTION):

QUANT.:

ACESSORIOS (ACCESSORIES)

Instrucdo de Montagem / Assembly Sequence

English:
Attention - Follow the installation sequence has you can see in the photos.

* Photo A: Remove origin plastics (Left plastic).

* Photo B: Remove original screw and bushing of origin (B1).

* Photo C: Remove original screw and bushing of origin (C1).

* Photo D: Remove original screw (D1).

* Photo E: Apply Left Part Crash Bar and apply with original screw.

* Photo F: Apply items N°2 (Screw) and N°5 (Washer), and apply bushing of origin
removed in C1.

Repeat process to the right side.

* Photo G: Apply items N°3 (Screw), N°4 (Washer) and N°6 (Nut Nyloc) in position
Apply item N°1 (Screw) in position G2.

* Photo H: Tight all screws and mount plastic of origin.

G1.

=d

CROSSPRO

ALUMINUM TRAIL ENGINE GUARD

Portugués:
Atencdo — Seguir a sequéncia de montagem das fotos.

* Foto A: Remover plasticos de origem (Plastico Esquerdo).

* Foto B: Remover parafuso de origem e casquilho de origem (B1).

* Foto C: Remover parafuso de origem e casquilho de origem (C1).

* Foto D: Remover parafuso de origem (D1).

* Foto E: Aplicar Crash Bar Esquerdo e aplicar com parafuso de origem.

* Foto F: Aplicar itens N°2 (Parafuso), e N°5 (Anilha), e aplicar casquilho de
origem retirado em C1.

Repetir processo para o lado direito.

* Foto G: Aplicar os itens N°3 (Parafuso), N°4 (Anilha) e N°6 (Porca Freada) na
posicdo G1. Aplicar item N°1 (Parafuso) na posicdo G2.

* Foto H: Apertar todos os parafusos e montar os plasticos de origem.

1D.022.02 DATE: 08/02/2016




	Diapositivo 1
	Diapositivo 2

